CIRCUIT 56D

RADIO CONTROLLED OFF-ROAD RACING BUGGY KIT

IMPAGIA BAJA
MINT LAS VEGAS

MID ENGINE PLACEMENT ASSURES TOP HANDLING CHARACTERISTICS AND OPTIMUM BALANCE FOR
GREATER ROAD HANDLING AND REAR WHEEL TRACTION.

FRONT OIL FILLED/COIL SPRING AND REAR LONG TRAVEL SHOCKS ARE STANDARD EQUIPMENT
FOR EFFECTIVE TERRAIN CONTROL

.20 ENGINE POWER & 2- CHANNEL RADIO NOT INCLUDED

O({c D AR [
| @ (&2 8\ L

KIT NO.3048
IMPACTA BAJA

INSTRUGTION MANUAL

KIT NO.3049
MINT

IKCyOSHD

THE FINEST RADIO CONTROL MODELS




THINGS YOU WILL NEED BESIDES THIS KIT

[2 channel radio system]

A two channel, 2 servo radio control unit is required for running this car. This type
of radio system can also be used for other models requiring only two channels of control.

You will also need to supply your radio with the proper number of batteries (Usually 7
or 8 in the transmitter and 4 for the receiver.) A system with servo reversing (or

simply using a reverse servo on the steering control) will be necessary.

2 Channel Radio System

[Engine]

The Irvine 20 or 25 car engines, or the 0S Max 21 FSR-B side exhaust car engine will
mount with Tittle or no modifications. The 0S 21VF-B, 0S 2IVF-C, PICCO 3.5, Enya 21CX,
21CXS, 19X HP .25VT/car and others will require either additional parts or more than
slight modifications. If you are planning to use an aircraft type engine you MUST

supply 1t with a heat sink device to help cool the engine. Without a heatsink, the
engine will overheat and be destroyed.

[f you plan to use an 0S MAX rear exhaust engine such as the 21VF-B or 2IVF-C you will
need the two parts listed below (See page 23.)

Your engine should =\ FM-130
have a heat sink head - LJ’”' Manifold

FM_123 These two items are

Expert Muffler required for 05 Max
P rear exhaust engines.

1.5V Battery for Glow Plug Starter w/"DONUT" 12V Dattery
Glow Plug Cord (FOR STARTER)

TCGOLS REQUIRED

The following toolsare The follwing tools are required for assembly.

included in kit. TS — e 3 Driver(L,S)
?ﬁﬁﬁﬁfiiii::> Scissors
a9

1.5mm Alle Nrevgim — =§i;::::> iif : é) 5.5mm & /mm
== HEX Driver

2mm Allen Wrench ém Needle Nose

PTiers ==] gom | e 3
2.5mm Allen NrenChéj] i . B Instant Cement Rubber Cement
| == e Pliers -
4
Masking
Cross Paint | Tape

-
e

Wrench

Jre— e
T




HOW TO CHECK YOUR RADIO SYSTEM

collow steps 1-8 1n order.

1. Install the batteries into both the transmitter and receiver. If your radio 1S a
reachargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug the servo and battery connectors into the
receiver.

. Extend the transmitter antenna.
. Turn ON the power switch at the transmitter,

Turn ON the power switch for the receiver,

Set the small trim levers to the center position and make sure that both main
control sticks are also centered.

7. Move both main control sticks slowly through their full travel. The servo horns
should move in proporticn to the movement of your sticks.

8. When the trim levers and sticks are at their neutral positions, the Servo horns
should be centered. You may now turn off the transmitter, then the receiver and

unplug the servos and battery from the receiver.

oy U BB W

Engine High

Transmitter H — Receijver

~Engine Controller Servo

> .
rake - Steering Servo

*IT IS IMPORTANT TO ALWAYS SWITCH THE TRANSMITTER ON FIRST ... THEN THE RECEIVER. WHEN
TURNING OFF THE SYSTEM TURN OFF THE RECEIVER FIRST AND THEN THE TRANSMITTERS.

A 2-channel radio control system i1s composed of a transmitter, a receiver, two servos,
and a battery holder (for the receijver.)

=T FansSmTTEEr, ; & 5. Ihis is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and servos via radio
waves.

*Receiver........ Receives the radio signals from the transmitter and sends them to the
appropriate servo.

*ServosS. ... Can be thought of as the "muscle" of the system. Ihey actually move

the controls of the model. The receiver tells them which direction
to move and how much.

*Antenna. s ous The transmitter antenna broadcasts the radio signal. The receiver
antenna (which is no more than a small wire tuned to a precise length)
picks up the signals so that the receiver can decode them.

*Trim LeVers. ... Adjust the neutral position of the servos from the transmitter. Trim
lTevers provide fine tuning of the steering and speed control.

*Battery Meter...Allows you to see the condition of your transmitter batteries.
*Servo Horn...... A small arm or wheel on a servo that transfers the movement of the servo.



IMPORTANT! BEFORE YOU BEGIN

A WORD OF WARNING 1s necessary, especially if this happens to be your first gas-
powered vehicle. Gas-powered cars are subjected to unbelievable stress and
strain due to high engine RPM, rough terrain and the racing/high performance
usage that they receive. As a result, they need continual preventative main-
tenance to keep them in operating condition.

This 1s an extremely sophisticated model with a large number of moving parts.
Assembly of the model by a completely inexperienced builder could turn out to
be a very frustrating experience. Before you begin assembly, take a Took
through the box and these instructions carefully to decide whether or not you
are ready for this challenge! If you do not feel that this type of model 1is
for you, 1t may be returned to the dealer as long as it 1s NEW and UNUSED.
UNDER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT FOR RETURN IF ASSEMBLY HAS
ALREADY BEGUN! If this is not what you bargained for, then go no further and
return this kit to the dealer immediately. BUT, if a little maintenance doesn't
brother you and the thrill of high performance driving is for you, then don't
hesitate another minute! Read through this entire manual thoroughly to famil-
arize yourself with the parts and methods of construction used before actually

starting to build.

*Al1 nuts and bolts used throughout this kit are metric sized.
Therefore, some of the notations may not be familiar to yoo. An M3 nut is a
3 millimeter (3mm) nyt. An M3 x 12 screw is 12mm Tong and 3mm in diameter.
At various points throughout the manual these parts are labeled and pictured
in thelr actual size. For your reference, Imm equals approximately .039

1nches.

*In addition to the damper o0il (red 1iquid) you will also find a small tube of
"screw cement”. This bluish-green cement should be used on all nuts and bolts
in the car including those parts which are ALREADY ASSEMBLED. If you do not
use the screw cement, all the nuts and bolts of the car WILL eventually fall
out. This particular formula 1s safe for both nylon and metal parts. Use
this type of cement only on the nuts and bolts. When it calls for cement in
the manual, use an "instant” type of glue such as Jet, CA or Hot Stuff.




\SSEMBLY OF MAIN CHASSIS T ASSEMBLY OF MAIN CHASSIS =
. 3 /. Tank f1xing

[Small Parts Used] M3 x 20 Stay
Flange Screw

(Jommmp M3 x 10 Screw ... 2 Servo Saver fff\\
M3 x 16 Screw ... 2 | 2] — ‘
J | \
M3 x 20 M3 x 10 Screw > ~ j \
'Mmmmmmmmmmp]anged SCrew ... 2 A L
Gﬂﬂ[{[{[ﬂﬂ]}]} M4 x 6 Screw .... |
EMMWWM M4 x 10
Allen Wrench .... 1
RG-S - B SR — 2
' @ M3 Nylon Nut ...
Flanged S&?ew
M3 Flange Screw.. 2
<:::) 4¢ Washer ....... |
& Ball Collar ... 2 2 ASSEMBLY OF KNUCKLE ARM
= mmmi@;Steering Linkage. ] *Assemble 2 sets of these. x
EIS Ball 2 U Knuckle Arm
(=) TR rerErammee @ 10 King Pin Shaft -
[ Installation of Servo Saver] < ! "
M4 x 6 Screw ——F y “"""’
4¢ Washer — @ "“» o o
4’ Servo Saver ; Steering ?fff Jﬁiﬁ? g
Shaft 1| Linkage f \75%5'1
M3 Flanged | Guide - e B X/
SC}“'EW A ! '\9,»] FF‘Oﬂt 1
-~ / %,
) é T Whee 5 o &
3 Servo S ) % Shaft Mo X
_Savers 2 R MS x 5 Set Screw Sl SCrew
& Ball - Note: Arrange it so that®
Col and (B) are the same
Tg gu:"- length.
a
M3 x Install with the threaded hole

S e fwga‘ facing upward. ‘\\\\\L

M4 x 10 (e
A1Ten Screw  \&/9€rvo saver
Mount

2 ASSEMBLY OF KNUCKLE ARM
[Small Parts Used]
i M5 x 5 Set Screw ... 4

9 Front Wheel A M5 x 5
Shaft /1 Set
-- | R, Screws
(I o W
: R R




[Small Parts Used]

(Jmmmmm M3 x 12 Screw ..... 2
M3 Nut ..., 4
(:::) 4 Washer ......... 4

"""""

% POURING OIL INTO FRONT DAMPER
Disassembly of Front Damper]

IThe front dampers are factory
assembled, but not filled
with o1l. Disassemble the
front shocks by first remov-
ing the coil spring retainer
and then the springs. Unscrew
the damper stopper and remove
it.

Note: the rear dampers are
already oil-filled.

flé Front
Spring
Holder

(10 Front
Damper

—

__jjj Front -
’ ~Suspension
Spring Stopper

Compress the spring as shown,
then slide the spring holder
sideways to remove it)

A 129
’fjﬁ Front
== Spring
~ Damper
[ Stopper

: a,
=
="

w
Y 3.

2
Detach the Remove the damper
spring. stopper and pull
out the plston.
©)
@ [®
- Same Lengtn .
- -

1) - o
J3'Hub Carrier —

M3 x 12 Screw

15) Bal]

Mount (L)

———

14)King Pin -

e

4 POURING OIL INTO FRONT DAMPER

QZJ Damper @ @
011 3 2mm Keep a gap of
clearance O Smm here.
| L
) Damper — f :
Stopper '
o4 o — Excessive o1l
o€ 00 Damper - - Da c
& "ol Piston = HpET” Lot
o o L O
1. 2 .
® 15 Push ball into position.
A
Fﬁ.__t

1. Pour the 0il (red liquid) into the damper up to the
point shown above.

2. Screw 1n the damper stopper.

3. Keep a gap of about b5mm between the damper stopper and
the damper case and push the piston all the way down to
squeeze out any excess.

4. Screw in the damper tightly by holding it with pliers
as shown above. You may then install a ball 1into each

front shock ball end.
. B -




e s e o e W i+ i S BT | e e e e

5 ASSEMBLY OF FRONT SUSPENSION 5 ASSEMBLY OF FRONT SUSPENSION
'Small Parts Used]

M3 x 14 Self Tapping

Screw.......
M M3 x 3 Set Screw....
M3 x 5 Set Screw....

d

o) . 6

gg;Upaer Arm Shaft(B) iﬁfBu]khead (R)

Qg}Upaer Arm \ in;[\’13 X 5 Set Screw
Shaft (A) f 17 Bulkhead (L)

RN BB

Il M4 x 6 Set Screw.... g?ont
4 Damper Bushing... Upper

Lower Arm

\

5
2 =2y Screw (Fastened
] temnorarily)
I ower e
\ Arm TS
Elm M4 X 6 gé\ \
20, Lower Arm Shaft (A) ...2 Set Screw L@
J
21 Lower Arm Shaft (B) ...2 © Damper Collar R & Lover Am
52)Upper Arm Shaft (A) ...2
@3)Upper Arm Shaft (B) ...2
6 éﬁggéhg?géON OF FRONT 6 INSTALLATION OF FRONT SUPENSION
The wider frame _
[Small Parts Used] part should face [_Md x 10 Self Tapping Screw
forward. !
.mmmmmmmmw M3 x 20 Screw ..5 j | %; %5
M4 x 10 5
Self Tapping S%ff = &1;f£#\
SCYFBW & s 43 mienmane 4 * 2 X | oy
M3 Flanged Screw | LEu1&head




7 INSTALLATION OF TIE ROD 7 INSTALLATION OF TIT ROD
[Small Parts Used]

@ 28,Ball End (S)..2

@[ 29,Ball End
(L)...... 2

Screw the ball ends onto the
control rod as shown in the
illustration below. Over all
measurement of complete
assembly should be 9/mm
(about 3 13/16 inches).

%(‘ ——28 Ball End (S)

30/ Tie Rod

09)8all (/g
- End (L)

; _ R
8 ASSEMBLY OF REAR AXLE 8 ASSEMBLY OF REAR AXLE
[Small Parts Used]

Si;Rear Axle Bearing

Ehli[m M3 x 10 Self Tapping M3 x 10 Self Tapping
(i SCrew .....c Screw for preventing
- M3 x 12 self Tapping \the Disk from vibrating.
) Screw ..... ] | o
(;1”‘3 M4 x 10 Self Tapping 4 x 10 Self Tapping
| | SCrew. .. .. 2
TP Mg x 18 Self Tapping
Screw ....2

@ 45 Damper Collar...l

[Assembly of Ball Bearing]

Follow exploded view below;
simply snap the balls 1nto
the retainer and slip the
ring over the assembly.

31) Rear Axle
Bearing

Ring

'BuTkhead (L)
'Damper Collar

smm Balls
(8 pieces)

AT S
N SIAS AN

'Brake Cover —

M3 x 12 Self ~~=*“”“j%%
Tapping Screw ~

Retaliner

[Fixing Direction]
@%}Damper Stay (A)
' ?6 Bulkhead Plate

1 |
O (O~—""0
e
— Front
R

-|||-| ]

The narrower edge should be
set forward. - 8 -

17'Bulkhead (R)~

Push 1t 1n.

M4 x 18 Self Tapping Screw

Screw the bolt into the
bulkhead leaving omm of
space between the head

of the screw and the
{ bulkhead.

-xiBuTkhead%ai__gff

T

BiﬁRear Axle Bearing -

M3 x 10 Self Tapping Screw
(Pebble Deflector)



e

9 INSTALLATION OF CENTER SHAFT 9 INSTALLATION OF CENTER SHAFT
s A

| Small Parts Used ]
MWU M5 x 6 Set Screw... 1

T0_INSTA. LATION OF BRAKE CALIPER

T M3 x 10 Sef Tﬂppiﬂg
Screw ..../Z
(: M4 x 16 Self Tapping

M3 x 14 Screw ....Z
M3 x 4 Set Screw..]l

m
M3 Nut (Thinner Nut)

> 84 Center
Shaft

TIEY-
36 Brake Arm ..]

Install the rear

[Assembly of Brake Caliper] | sprocket in a way so that
123 the M5 x 6 setscrew will

M3 x 14 Screw |

@%%%:pQ - ) | s Chain set into this hollow.
89 Brake Caliper L (121 Rear Sprocket
. oy |
L. \ A7 Brake Plate | M5 x 6 Set Screw
% “‘\(A) @ Disk
N M3 Nut

S| ™

10 INSTALLATION OF BRAKE CALIPER

‘k\wﬁfﬁ
- | _88 Brake Plate (B)
Feo>
N %6 Brake Arm
o/
X M3 x 4 Set
- Screw
3. — . R
= \T‘% B Brake Arm L I
Uf? QSS'F / ’i ‘ ““\\ -
N 4 # NE %% 'x,%\ '|| \
Bend the " / \ .
brake arm at|] 40 Brake Shaft 4 | l\\ & Muffler Stay
this point. { 1 M4 x 1o Self Tapping Screw
> ﬁﬁq ~ Brake Caliper
ﬁ%% '?B M3 x 10 Self Tapping Screw
5.
>,
1 )
@ESZﬁE:%:_.mg} s s Bk (A)
| 1=+ 88 Brake Plate (B)

-—

Arrange 1t so that
C the disk G5 will
B fit into this place.

i




TT FIXING OF REAR AXLE
[Small Parts Used]

.mmnuummnnmuummmumumumu M3 x 20 Screw ...4

M3 Flanged Nut‘”‘ﬂr

Put a 3 mm washer
only onto this

bolt.

Flanged
Nut

; N
Fix the other side M3 x 20 Screw

with a M3 flanged nut, too.

12 INSTALLATION OF JOINTS 72 INSTALLATION OF JOINTS
[Small Parts Used] g — LR LE
[ ™5 x 4 set Screw ... 2 * ﬂwgz-
&

SUSPENSION ARM

___d-/
[Small Parts Used] !

M3 x 14 Self Tapping
[ [T Screw .... 2 &
MDD M3 x 5 Set Screw . 4

-

R
T3 _INSTALLATION OF REAR \ //

{2 Joint

13 INSTALLATION OF REAR SUSPENSION ARM
M3 x 5 Set Screw

2} Lower Arm Shaft (B) ..... la

L
43 Rear Upper Shaft .......

[ Installation of Height
Adiustment Screw]

M3 x 14 Self Tapping
Screw (Fastened

temporarily) . _____ %
(iggﬁRear Lower Arm

Rear Lower
Arm Shaft(B)



14 ASSEMBLY OF REAR DAMPER
| Small Parts Used]

Ommm M3 x 14 Screw

2

‘llllilllil|Ii||IilllillllillIi':llIiElHiillIlilllitlllltllIlillllilll M3 x 24 -

Flanged Screw 2
M3 Nut .....

M3 Flanged Nut
a

5 Dampel:"('it;:iﬂ

2
ar
2

M3 x 25
Flanged Screw

Damper
Collar

24 Damper Bushing

44 Damper Stay (B)

14 ASSEMBLY OF REAR DAMPER

Damper
Bushing
@ :'rﬁﬁﬁl—-—-__f?:;}_MB x 14
o _f Screw
N\ Nz Q
S
\S) x

Flanged Nut

15 INSTALLATION OF REAR DAMPER

15 INSTALLATION OF REAR DAMPER

| Small Parts Used]

_ [ M4 x 6 Set Screw. .4
0) M3 Nylon Nut ..... 2
g O Ball ......... 2
8
€0 Lower Arm Shaft (A) ...... 2
L
R2 Upper Arm Shaft (A) ...... 2
. 06
45 Damper 7 " R
c :
ollar ~d£ﬁg
Rear Sus
Spring Stay
(09 (0
Spring S
Holdar ear Spring

@ Push in the
ball before
assembly.

_ | |
ear Damper(j}%) |

M4 x 6 Set Screw
-Upper Arm Shaft (A)

|
|

'8

Rear Hub
'1

Collar E\\K
sl 20 Lower Arm’fﬁ
Set Screw Shaft (A)

11



16 FIXING OF SWING SHAFT 16 FIXING OF SWING SHAFT
[Small Parts Used]

@un M3 x 8 Self Tapping
SCreW cewes @

Insert the rear axle into .

the rear ball bearing (@

Rear

Bearing

: , |
’@ 46) Rear Wheel
Axle

17 FIXING OF FLYWHEEL
Small Parts Used |
l!l I M3 x 10 Cap Bolt ..2

M3 x 8 3p Washer‘ﬁ; %
Self Tapping '

. . M3 x 25
Cap Balt wanvons 2
c 5 @9 Clutch Pin (Short)
2
= 3 eeeee
60) Clutch Pin (Long) 17 ASSEMBLY OF FLYWHEEL
n EEEDES - [For the 0S21 Side Exhaust]
| Assembly of Flywheel] Flywheel Spacer
Drive in the clutch pin into X 6:)C1utch sheet
the flywheel 51. ; / —60) Pilot Shaft

@;)QZWE_&_m (Note) Use the long
Clutch clutch pins for
P1n * Irvine, Enya & HP.25VT

engines. Use the
short. pins for the ..I

=
=y

OS Ma)( . @' >c 4 "i & > M3 x | ] O
; : | Cap Bolts -
[Short pins for [Long pins for % A | : Evia -
0S21] Irvine and Enya] (:3 [For Irvine, Enya ar HP.25VT]
10mm 12mm Engine @ F1ywheel
- — | Mount (A) Spacer (Omit Pilot
E= E% | The circle mark these for the Chaft
"fﬁgﬂ ‘o f_x' should be located | irvine)
43 50 . : _
i o I TNSTAR) ez
f n— s Z~ f‘

After assembling the flywheel parts
as shown, bolt the muffler adapter
to the engine as shown. M3 x 10 ..

Cap Bo]ts‘“ﬁ-f' ,
e Muffler =

@
Llutch

Sheet

Adapter &
// )
] EI&EEEIEM(: For Irvine
@l -~ oo engjnes, trim the
| engine shaft to
Note: For Enya engines you will (:D Fngine Mount — T4mm. For Enya
have to widen one or both of the (A) engines, trim the
holes on the muffler adapter. For The circle should be outside. engine shaft to
the Irvine, use the muffler screws 18mm.
provided with your engine. Smooth off the end of the shaft

before installation. No trimming
- 12 - 1S necessary with the HP.25VT.



T8 INSTALLATION OF CLUTCH 18 INSTALLATION OF CLUTCH

[Small Parts Used] Do not cement the Tining,
) _ Just press it into the
89 Clutch Bearing clutch bell.
_ Housing ..l ==
: ‘Roller..o T

ﬁﬁ Pilot Shaft

59 Washer ..::1
@

62 E Ring ....] \\
89 Washer ... ] |

| Assembly of Clutch]

Make a small -"U" bend in the
longer of the two clutch spring

legs to he]p securg
them into the ping
of the f1ywhee1

{
Keep the clutch
bearing always oiled.

19 ASSEMBLY OF SPUR GLAR

Clutch Shoe ~

. b9 Washer
68 _#,;#ffﬁfﬂh f 66 Washer
Clutch Spring Mo Nut M3 x 20 Scre
_ - W
T9 ASSEMBLY OF SPUR GEAR | {{ Jf/f B katork 3
|
[Small Parts Used] ‘h“ah /\ | ffjgf’ el
mmmmp M < 12 Cap Bolt..2 @@ @L \yTon Hasher
M5 M5 Washer 4

a Q’@ Spur Gear hﬂ‘\Q

N_— ‘

<Ef§i) M5 Flanged Nut =~

M5 Flanged Nut  o¢ Washer .. 2
7

&5 Spur Gear Shaft
64 Washer

5
W\WW 63 Adjust Spring.... T o washerfﬂfﬂg@\

X
@ &4 Nylon Washer .... 1

66 Tension
W @6 Tens ioner ahafg ME Nut —— __ Shaft

_,”_C:EDSpur Gear Bearing

_“__(i:§>5pur Gear Mount

After having «>1 &6 [ngine Mount (B)
assembled as shown - R

in the right side
picture, install
the tensioner

&/ Tensioner 68 E Ring .. 2
Guide..?

M3 x 12 Cap Bolt

With the engine 0S21, fix the engine mount with
the circle mark facing outside; and with the

Irvine, Enya 21CX or HP .25VT, put it the other
way around.

s b -

| ﬁ} Tensioner Guide



20 ASSEMBLY OF SPUR GEAR MOUNT 20 ASSEMBLY OF SPUR GEAR MOUNT
(Small Parts Used] Arrange the chain as shown in
' M3 x 16 Cap Bolt..2 the drawing.

| Adjustment of
Chain's Tension]

21 MOUNTING OF ENGINE @3 xB1?t f -
ap bo O X SN GO ¥ O Y )
[Small Parts Used] P h@
il - /S

M3 x 10 Cap Bolt ¥

T
AR

Al
| M3 x 16 Cap Bolt

O _0OJ(o 0J(0.0J(0 0

T
<::> 3¢ Washer ... | Adjust the tension of the chain by sliding
_ the tensioner shafts 66 toward 1 and 2.
Adjust the backlash between (See page 22 for details’

the clutch bell 6} and the

Spur gear qzé)by loosening | ;
the engine mounting bolts. 21 MOUNTING OF ENGINE

01
Clutch
Bell

Loosen three cap

bolts for the adjustment.
After Adjusting, Retighten

the bolts.

— 3¢ Washer
— M3 % 16 Cap BalE

...]'4...



L

22 INJ' 3
CONTROL SERVO SAVER

[Small Parts Used]

(ﬁmmmmmmm M3 x 16 Screw ....

22 INSTALLATION OF ENGINE CONTROL SERVO SAVER

M4 Nylon Nut

© M2 Nut  ......... 2
@ M4 Nylon Nut ..... ] Z) Engine Control
-fj:mmn 69 Linkage Guide . 2 eIV Saver o
70 Engine Control
Fix the linkage guide 69 to Servo Saver Shaft
the engine control servo
saver 7}.
/] &9
Linkage Screw
M2 Nut Guide
7]
Fngine 23 MOUNTING OF SERVOS R
Contro] | E-——--Scr*f-:ﬂ».*
Servo - e
>aver ?__-,;h — M4 Nut /é_,ﬁ<'€ G
23 MOUNTING OF SERVOS s Eli”ge | ﬁ gl
[Small Parts Used] o T Collar
mmm M3 x 10 Screw . 2 ||||»
(s M3 x 16 Screw ... 4 :
M4 x 40 T 19 R/C Unit

‘MMWWWWWWWWWMWWWWWWW

C M3 x 12

Screw.. |

Self Tapping Screw 8

M3 Flange Nut
MA NUt oo ]

e

Cut off part of the shaded

Box

E:_HNMX 40 Screw

24 LINKAGE FOR STEERING CONTROL

portion according to the
servo, and drill the holes

for the mounting bolts.

= 1. Drill small holes
) of about 2 mm
3 5 diameter
@
N . +—T12 Servo Plate
d L
: \\\
Egg;ge Controll ? M3 % 12
L > ABN T Self
7 Y .
= 4;:} L) lapping
%{é} Wy D Screw
/8
. ﬂ,h
SEST
G o ¢ r gteer1ng
Plate ELYD

24 LINKAGE OF STEERING CONTROL
[Small Parts Used ]
M M3 X 3 Set Screw -

(Note) Arrange the linkage of

the control rods while keeping
the servo and front wheels in

the neutral position.

Screw provided with Your Radio

| Cutting of Servo Horn] -—— Servo Horn

76 Linkage

Cut off the
shaded portion.

for the control
rod.

Put together the rubber boot for the control
rod by cementing the parts.

@ *Assemble two sets of them.
GIIII' }

15



75 TTNKAGE OF ENGINE CONTROL 25 LINKAGE OF

[Small s 12 Linkage Rod (B) M3 x 3 Set Screw
M3 x 3 Set Screw ..4 (8 Linkage Rod | g ¢ -

X7 20 St '
. @ 2¢ Stopper .....3 5?)’ 74 29 Stopper
MM Linkage Spring..l

‘1‘7-%- % S
e rin
252 pring

69 Linkage Guide

15 Rod Boots
If you have an HP .25 VT/car [Linkage for Enya Slide Carb]
engine you must use a ball (Note: )When slide carburator is employed, arrange the linkage
link similar to the dubro as shown in the drawing below; the servo, in this
#191 for the carb linkage. case, should be reverse rotation.
It would then hook up - :
similar to the Enya 18 Linkage Spring 6 Linkage Rod (A)
installation shown at |
ey M3 x 3 Set Screw l 80 Linkage Rod (B)

]ng' zﬂ Stopper \

b | 7 Toward the brake.

— Perforate here for letting
the control rod through.

M3 Nut S 4 2 Stopper
26 LINKAGE OF BRAKE SYSTEM 26 LINKAGE OF BRAKE SYSTEM
[Small Parts Used] The braking effect can be adjusted by
, loosening the stopper setscrew under the
M3 x 3 Set Screw ..z chassis and shifting the pOS‘[t1Un of the
/4 2¢ Stopper Stopper. —~
80 Linkage Rod (C) - - 73

Set Screw

The brake 1s

The brake 1S

( engaged disengaged
S (Lower Speed) (High Speed)
-ﬂé/* nfld! Engine

| Control
M3 x 3 Servo

Set Screw Saver

4 24

Stopper



27 MOUNTING THE MUFFLER 27 MOUNTING THEMUFFLER
[Small Parts Used]

ri )

L

LD 83 Pressure Nipple. |

[Assembly of Muffler]
M4 Nut 84 Muffler (A)
‘ ' &b Baffle

85 Muffler(B)-" Tl

87 Muffler Shaft
83 Pressure Nipple

Set the exhaust - >"® oy
outlet upward as ﬂq Nut
shown in the .
drawing.
[Assembly of Fuel Tank]
@ // ,w’"f'w
Fue1\\x ([ — I8
Tank g Fuel Tubing
Fuel f;
- i

Fuel Pipe .

Fuel Tank

Bush ing 28 MOUNTING THE RADIO CONTRUL UNTTS

e @Fue1 Tank -
’ ‘Il"r‘j' -
)
; (ﬁ _ It 1s recommended to
0/ 10— | Receiver put foam rubber
. - | | | bet i

pir vent (Bend | s the T

1t as shown in Arrange the _

the drawing) tubing mouth Q)
close to the Antenna
bottom. Pipe

c8 MOUNTING THE RADIO CONTROL UNITS
[Fixing of R/C Unit Switch]

e
e
-
- L

Pass the antenna
wire through.

! 8) Switch Boot

. 82 Switch Plate
Use the screws furnished witr
the switch.



29 ATTACHING THL BUMPER 29 ATTACHING THE BUMPER
"Small Parts Used]

Bumper Reinforcing.
Plate

M4 x 720 Bolt

70 CEMENTLING THZ TIRES 30 CEMENTING THE TIRES

Alian the outside edgse [ Front | ﬂ Instant GJue

ctosely. Qﬁ Front Tire (Jet, Ca, Hot stuff,
96 Front ,J_m

Inside Whee

&=

The inside edae of the wheel
:
2

should protrude 2 to 3 mm Sl
inward. (igZ)Fvont Wheel Meta |
[Small Parts Used ] (Push them in) 95 Rear Tire
[ifiﬁ (27 Front Hheel Metal
o I T TITY 4




3T INSTALLATION OF WHEELS 3T INSTALLATION OF WHEELS
[Small Parts Used] [Small Parts Used]

iy M6 Nylon Nut .. 4
7 \
|

{20 )Rear Shaft |
Collar ..2

-

[Attaching e Drive Washer]

8¢ Llasher 9
| tié@\Reat Shaft Collar / ,/f£§§ j ) B4 Tighten the nut firmly
1 98 Drive I (Lf?f / H so that the wheel has no

Washer QLY ' free movement except for
Sl = axle movement.
48 Rear whe;}\x
Shaft Align the shape
to the rear
axle. : =
32 TRIMMING THE IMPACTA BODY
[Attaching Radio Box Cayer] Cut off the portion indicated with
— 01)R/C Box = with a knife or scissors.

/  Cover
Drill a hole of 4 mm diamgter

99

Impacta Baja Body

— Cutout Line

Note: Only cut away
the shaded portions.
Don't follow the
decorative trim
lines of the body.
You way end up
cutting too much!

."H.;

32 TRIMMING THE IMPACTA BODY

[Cut the Rear Portion
of the Body as shown |




33 PAINTING BODY (IMPACTA 33 PAINTING BODY  (IMPACTA BAJA TYPE)
BAJA TYPE)

The body of the Impacta (the
Mint features a roll cage) is
made from clear plastic. The
best looking paint job can be
had by painting the INSIDE of
the body. Before painting,
wash the body with a mild
detergent (1ike dishsoap) and
warm water to remove any
residual manufacturing oils.
Make sure the body 1s
completely dry before painting.

Use a high quality, fuel proof,
plastic-type paint (such as
pactra's Formula-U). Regular
mode]l enamels will dissolve and
flake off.

34 MOUNTING THE BODY

(Impacta Baja Type)
[Small Parts Used]

Ommﬁmmm M3 x 16 Screw..

M3 x 20 Flange
T
“m SCrew.. 2

% Fastening Knob. 1

M3 x 20 Filange Screw

M3 x 16 Screw

< B0 =



35 PAINTING THE MINT ROLLCAGE 35 PAINTING THE MINT ROLLCAGE

Before painting the rollcage of
the Mint Baja, be sure that all

of the mounting holes on the
cage align properly with those
on the chassis. If they do not {iﬁﬁ)Ro11 Bar Cage
line up, 1t 1s easier to
bend them to fit now, before
the cage 1s painted.

'\_h

Before painting, wash the cage
with a mild detergent (1like
dishsoap) and warm water to
remove any residual manufactur-
ing oils. Make sure the cage
is completely dry before
painting. Use a high quality,
fuel proof paint (such as
pactra's Formula-U). Regular
model enamels will disolve and
flake off.

[Processing and Painting the

Driver ] |
Aw ﬁ /
The driver figure ; J

1S made from clear :
plastic. The best /
looking paint job / sk

can be had by
painting the

INSIDE
of it. Q

(Mint Baja Type)

M3 x 25
[Small Parts Used] Flange Screw
‘l1iliii111'|l111kllHiH'|'||.11HEL1'I'.H1.!!H1Hiilﬁliﬂ M3 X Vi 0 5 Crew. . Z @ RD ] ] B a !" o ge o £ H .
'memmmmmmwmn M3 x 25 Mint Baja Jont Collan |
Flange Screw...4 3 % 98 | |
1ty (0) % Heshey crew | 1

M3 ¥ 25

= Fastening Knob  Screw

..... |




raised.

HOW TO START ENGINE

¢

f>//)(:) N
F1ywhee //é §
The engine of the Circuit 2000 cars 1s
started by using an electric starter fitted
with a rubber "donut". Pressing the starter
up against the flywheel (from the bottom of
the car) causes the motor to spin (don't
forget to hook up the glow plug to a power
source). It may take you a few times to get
the "hang" of this, but keep trying. After
a short time, you'll be able start the car
on the first try almost every time. The
. easiest way to stop the engine is to pinch
the fuel tubing with your fingers until the
engine runs out of gas.

ADJUSTMENT OF CAR CLEARANCE

[Adjustment of Front  [Adjustment of
Axle] Suspension Arm] To be

To Loosen. s

| V
M5 Set Screw

(@}Frﬁnt Wheel
Snaft

Tapping

| ower Sus.
Screw

Remove the M5 setscrew which is holding the
front axle 9 and move the axle up or down
to adjust the car clearance. Be sure to
have the same clearance on the right and
left sides. You can also adjust tne
cleerance with the suspension arm by turn-
ing the self tapping screw right or left.

w DT w

- raised.

CHECK UP OF CHAIN

Tensioner Shaft

TN

| 5 O B

o) 1 D) l-* 2& 5
e -’rc: "m”x'éﬁa"i

About 3 mm

The chain will stretch the first few
times that you run the car. The slack
can be adjusted by sliding the

tensioner shaft (66) horizontally and
vertically. When the chain is properly
adjusted, it will have about 3mm of play.

ADJUSTMENT OF TOE-IN
about 1°

— |_..__

Toe-in is an adjustment of the front
wheels that makes them converge slightly
toward the front. This helps the model
run in a straight Tine. Toe-1n can be
adjusted by changing the threaded tie
rods. This model seems to run best with
about 1 degree of toe-in on each side.



ADJUSTMENT 0F AKKERMAN EFFECT

Hub Carrier Mount =

| \&\ Loosen Mb
A7) Knuckle Arm . setscrew

The Akkerman effect 1s a difference 1n

the steering between the right and left
wheels. This adjustment can be made

by shifting the length of the knuckle

arm; by making it shorter, the car will
oversteer accordingly and by making 1t
longer the car will understeer accordingly.

When the model oversteers, correct L Y
enlarging the hole for the kind pin on

the hub carrier mount.

OPTIONAL PARTS
S

L D-79 Differential for Land Jump

With the LD-79 Rear Differential Gear for

the Land Jump Kit, the handling is improved.

s
e E
e
=

0S-VFB Engine

FM-130 Manifold

__FM-123 Expert Muffler

With the 0S Max -21 VF-B rear exhaust
engine, use the manifold and muffler
combination shown, above.

CB-110
Air Filter —

[Using an Air Filter]

To keep the engine free from dust, use an
air filter to the carburetor without fail.
It 1s available as an optional part.

Clutch Bell Spur Gear Gear Ratio
127 (SD—53§ 53T §LD—27) 10.6 £

13T (SD-54 52T (LD-26) 9.6 : ]
14T (SD-55) | 51T (LD-25) 8.7 & |

The above combination is the only way
possible to mesh the spur gear with the
clutch bell.

[Changing Gear Ratios]

The 13 tooth clutch
Clutch bell. bell (61) and 52 tooth
. spur gear (122) are
included withthe kit
and produce a gear
ratio of 9.63] .
Optional gears will
provide either 8.7:1
or 10.6:1 ratios-
The 8.7:1 ratio will
provide higher speed.
The 10.6:1 ratio will

improve handTing and

- 2% - climbing.



CAUTION

This car uses a chain and gearing for the drive system that moves at a very high speed
and can be dangerous 1f not handled properly. NEVER touch the chain or gears while the
engine is running (even if the drive parts are not turning).

Always make adjustments to the engine (needle valve, etc.) while the engine is at idle.
Hold the rear wheels firmly (or have a friend do it for you) so that if they start to
move, the car won't get away from you or get tangled in your cords or clothing. After
making the adjustments, put the car down and DRIVE it to see if the adjustment is correct.

Never allow children to be in the immediate area that you are running your car. Kids
love to chase RC cars (which is usually not too dangerous with the small electric types),
BUT the Circuit 2000 1s a high performance vehicle capable of much damage and pain if it
runs Into someone.

*If the car overturns, do not touch the chain or gears. Try to pick it up by the front
bumper.

- 24 -



PARTS LIST

No..

OO ~NOYO1 B~ oo —

Parts Name

Main Chassis
Servo Saver Mount
Servo Saver
Servo Saver Shaft
Ball Collar
Steering Linkage Guide
Stay for Tank Installation
Joint Collar
For Impacta Baja
For Mint Baja
Front Wheel Shaft
King Pin Shaft
Knuckle Arm

Hub Carrier Mount (R)
I (L)
King Pin
Ball
Bulk Head (R)
© ()
Front Lower Arm
Front Upper Arm

Lower Arm Shaft (
T (

(

(

Bushing for Damper Installation

3 p stopper

Bulk Head Plate

Damper 011

Ball End (S)

I (L)

Tie Rod

Rear Axle Bearing

Damper Stay (A)

Brake Cover

Center Shaft

Disk Plate

Brake Arm
Brake Pad (A)

i (B)
Brake Caliper
Brake Shaft
Muffler Stay
Joint
Rear Upper Shaft
Damper Stay (B)
Damper Collar
Rear Wheel Shaft
Reayr Bearing
Swing Shaft
Clutch Pin

A)
B)
Upper Arm Shaft A%
I B

(S) for 0S

Flywheel
! Spacer
Clutch Sheet
Pilot Shaft
Engine Mount (A)
I (B)

* Clutch Shoe

Clutch Spring

(L) for Enya & Irvine

N — N

| md e d NPT~ NNV DEMN DEBEREREOMMNO NN E =Y MN PN — W

AP = PRI PO NI NS O™

pl eSS

set

29

O ~NOY O & WHhy —

Parts Name

Clutch Bearing

Lining

Clutch Bell (13Z)

E-ring (E-3)

Adjust Spring

Nylon Washer

Spur Gear Shaft

Tensioner Shaft

Tensioner Guide

--Ring (E-4)

_inkage Guide

‘ngine Control Servo Saver Sha
-ngine Control Servo Saver
Servo Plate

Servo Plate Collar

2 ¢ Stopper
Rod Boots
Linkage Rod

(A)
(B)
_inkage Spring
Mechanism Box
_inkage Rod (C)
Switch Boots
Switch Plate
Pressure Nipple
Muffler (A)
Muffler (B)
Baffle

Muffler Shaft
Muffler Pipe
Strap

Muffler Adapter
Antenna Pipe
Bumper
Reinforcement Plate for Bumper
Front Tire

Rear Tire

Front Wheel

Rear Wheel

Drive Washer

Body for Impacta

Installation Knob

Mechanism Box Cover

Mechanism Box Seal

Doll (Mint

Body for Mint

Joint Collar (L)

Rear Damper

Rear Suspension Spring Stay
Rear Spring

Spring Holder

Front Damper

Front Suspension Spring Stoppe
Front Spring Holder

Spur Gear Mount

Spur Gear Metal

Fuel Tank
~uel Tank
~uel Tank
~uel Tank

I N e ol 2

TP NN NN

Pipe
Bushing
Tube

=P — PN —MN)S PPN

e e ] e e e PO PN IR = = NN N

1 set

i

set



119  Fuel Tank Cap ]
120 Rear Shaft Collar 7
121 Rear Sprocket '
122  Spur Gear

123  Chain

124  Rear Upper Arm
123 Rear Lower Arm
126 Rear Hub

127 -ront Wheel Metal
128 Decall

129 Front Spring

N — PO NN

No. Description Key No. & Consisting of
| D- | Bumper g2 93 x 1
| D-20 Engine Mount bh 56 % |
| D-272 Chain Tensioner 63 66 67 68 x 1
 D-24 Spur Gear Shaft 64 65 x 1
| D-26 Main Gear 122 x 1
| D-28 Muffler Set 83 84 85 86 87 90 x 1
| D-29 Silicon Tube 88 x 1
| D-37 Rear Sprocket 121 x 1
| D-35 Engine Control Servo Saver M FL %
_D-36 Tank 118 118 119 95 ls 116 7 % 2
| D-38 Mechanism Box Set /2 78 100 101 102 103 8] &2vls 43 5 X 2
| D-45 Linkage Set 6 7/ /B8 X 1; 69 76 X2, 74 ¥ 1
| D-70 Clutch Bearing 99 X |
| D-76 Damper Rubber Bush 24 x 10
CB-11 Swing Shaft 48 x 2
CB-15 Ball Bearing A7 % 2
CB-28 Clutch Parts 60 ¥ 1, 49 57 58 x 2
CB-51 Center Shaft 34 x 1
CB-52 Joint 42 X 2
CB-67 Clutch Spring 58 x 4
CB-72 E-Ring (E-3) 62 x 4
CB-80 Front Wheel 86 x 25 127 % 4
CB-81 Rear Wheel 97 98 x 2
CB-84 Ball Bearing 31 x 2 (Sealed Type)
CB-89 0i1 Damper (R) 15 28 106 x 2
SD-76 Flywheel o1 = 1
SD-54 Clutch Bell (13Z) 61 x |
SD-56 Lining ol % 5
-M-20 Clutch Sheet 53 % 5
FM-73 Pilot Shaft 54 x 1
FM-28A Flywhee! Spacer B2 x 1
SC-85 Front Damper 15 28 110 111 112 129 x 2
EF-38 Strap (M) 89 x 6
KC- 1 Main Chassis 1 X 2
KC- 2 Plate Set 2 % 15 7 26 X 2
KC- 3 Servo Saver 3 41
KC- 4 Front Wheel Shaft 9 x 2
KC- 5 Knuckle Arm Set Tl x 2
KC- 6 Hub Carrier Mount 12 13 % |
KC- 7 King Pin 14 x 4
KC- 8 Bulk Head 16 17 x 1
KC- 9 Front Arm Set 18 19 x 1
KC-10 Rear Arm Set 124 125 126 x 1

- 26_




KC-1
KC-
KC-
KC-
KC-1
KC-"
KC-1]
KC- ]
KC-1
KC-20
KC-21
KC-22
KC-23
KC-24
KC-25
KC-26
KC-27
KC-28
KC-29
KC-30

OO0 B Wk -

LD-27
LD-25
SD-53
SD-55
LD-71
LD-79

CB-161
CB-110

1881
1830
L D-82

Arm Shaft Set

Tie Rod Set

Damper Stay Set

Rear Wheel Shaft

Chain

Spur Gear Mount

Collar Set

39 Stopper

Rear Spring Set

E-Ring (E-4)

Joint Collar (Impacta Baja)
! (Mint Las Vegas)

Screw Set

Body (Impacta Baja)

Body (Mint Las Vegas)

Decal

Brake Caliper Set

Front Tire

Rear Tire
Stainless Disk Set

OPTIONAL PARTS

Main Gear (53T)
Main Gear (51T)
Clutch Bell (12Z)

Clutch Bell (14Z)

Spur Gear Bearing

Rear Differential Gear
Quick Tank Cap

Air Cleaner

Hard 0il for Differential
Damper 01l

Engine Parts for OPS & Pico

23 43 x 25 20 21 22 x 4
28 29 30 x 2 , 15 x 4
32 41 44 x 1

46 120 x 2

123 x 1

113 x 1, 114 x 2

O X 25 45 X 7

25 ¥ 10

107 108 109 x 2

68 x 4

8 x 3

8% ls 15 X &
99 x 1

104 x 1

128 x 1

33 36 39 40 x 1
94 x 2

95 x 2
3h 37 38 x|

Use with S

Jse with S

Use with LD-27
Jse with LD-25

Exchange with Key No.114

Mount & Flywheel for OPS & Pico

AEhkAbhAAErAEEARkhkErhkhkhkkhhkkhkkkkkhkkkkkk

-l =

Printed 1n Japan
THO51585M



{INSTALLATION OF CLUTCH FINS)

CLUTCH PINS i]

O

|

FLYWHEEL 1OMM (0. 394" ")

{ INSTALLATION OF CLUTCH)

A FAIR OF
CLUTCH SHOES

CINSTALLATION QF CLUTCH SFRING) O
PUT THE CLUTCH SFRING

CLUTCH SFRING m IN THE EF.DDUE l'_]F CLUTCH.
f.

g JOIN THE FOINTS OF
B CLUTCH SFRING AS
w®” CIRCLED FICTURE. *“"fg




